=\ Eomunp G. Brown JR.
GOVERNOR

=

CALIFORNIA Q MatTHEW RODRIGUEZ
SECRETARY FOR
Water Boards ENVIRONMENTAL PROTECTION

San Francisco Bay Regional Water Quality Control Board
ORDER No. R2-2018-0010
NPDES No. CA0037559

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order:
Table 1. Discharger Information

Discharaer Oro Loma Sanitary District
9 Castro Valley Sanitary District
Facility Name Oro Loma and Castro Valley Sanitary Districts Water Pollution Control Plant -
y Intermittent Wet Weather Discharge
2600 Grant Avenue
Facility Address San Lorenzo, CA 94580
Alameda County
CIWQS Place Number 246217

Table 2. Discharge Locations
Discharge Effluent Discharge Point Discharge Point Receiving
[...]
C. Discharge Monitoring Reports (DMRs)

DMRs are U.S. EPA reporting requirements. The Discharger shall electronically certify and
submit DMRs together with SMRs using the Electronic Self-Monitoring Reports module eSMR
2.5 or the latest upgraded version. Electronic DMR submittal shall be in addition to electronic
SMR submittal. Information about electronic DMR submittal is available at the DMR website at
http://www.waterboards.ca.gov/water_issues/programs/discharge_monitoring.

Attachment E — MRP E-8


http://www.waterboards.ca.gov/water_issues/programs/discharge_monitoring

Oro Loma and Castro Valley Sanitary District Order No. R2-2018-0010
Intermittent Wet Weather Discharge NPDES No. CA0037559

ATTACHMENT F - FACT SHEET

Contents

. Permit INFOIMALION . ......oiiiiieiie bbbttt sb bbb F-2
) PR o Tox | 1§V B 1T ox ] o] £ o] O P U RRUPPPRR F-3
A. Wastewater Collection and TreatmMent .........ccccuiiiieiiiriniese e F-3

B. Discharge Point and RECEIVING WALE ..........cooiiiiiiieieiie e F-4

C. Summary of Previous Requirements and Monitoring Data ............cccccvevveveveenesiieneese e F-4

D. ComPlianCe SUMMAIY .......ooiiiiiiiiie ettt st e st e sae st e sreesbesneesbeenbes F-6

E.  Planned ChanQes ........cooveiiiieiieiecie ettt et e e e ae e e sraesseeneesnaenes F-6

I11.  Applicable Plans, Policies, and RegUIALIONS...........c.ooieiiiiiiieiinie e F-6
IV. Rationale For Effluent Limitations and Discharge Specifications ..........c.cccovvveieiiieiveveseeceenenn F-8
A.  Discharge ProniDItIONS .........coiiiiiiiiiee et F-9

B. Conventional and Non-Conventional Pollutant Effluent Limitations.............cccccocviniinnnn. F-11

1. SCOPE ANA AULNOTILY ....eiiieieeiie sttt et sre e nre e F-11

2. EFFIUENT LIMITATIONS ..o.viiviiiiiiicieieee ettt F-12

C. Toxic Pollutant Effluent LIMITAtiONS.........cccoiiiiriieieiieieeresee e e F-13

1. SCOPE ANA AULNOTITY .. .eeiieieciieceeie et entaeneesneenreenee e F-13

2. Beneficial Uses and Water Quality Criteria and ODJectives .........cccooevirviiieeieiiieieeins F-13

3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) ..F-15

4. EFFIUENt LIMITATIONS ..ottt ettt F-22

D. Discharge Requirement CONSIAErationS ...........ccoiveieiieiieeiesieseeieesee e seesee e saessae e sneeses F-26

V. Rationale for Receiving Water LIMITAtIONS ..........cccuoiiiieieniiiiesieeie et F-28
VI, RatioNale TOr PrOVISIONS. .......oiiiiiiiieieiesesie sttt bbbttt bbbt F-28
A, STANAAIA PrOVISIONS ......oiiiiiiiiie ettt sttt sttt e et sneesbe b e nneenns F-28

B.  Monitoring and REPOITING ........ccueiieieiieii e ste e e et reesae e e sraesae e e sseesaeeneenns F-28

C.  SPECIAL PrOVISIONS .....viiiiiiiieiiieie ettt sttt sttt st e b e sneesbeebeeneesneeae s F-28

1. REOPENET PrOVISIONS ... .ciiieiieiiesieesteeiesee e s testeesteesae e este e e s taeaesseesreeneesneessaaneesneenseenee e F-28

2. Effluent Characterization Study and RePOIt .......cccoceiieiiiie i F-28

3. Pollutant Minimization Program ..........cccccviieiieieseseess e se e sie s se e snae e F-29

D.  Other SPeCial PrOVISIONS .......cc.iiiiiiiieiiesiiee ettt be e snee e F-29

VII. Rationale for Monitoring and Reporting Program ...........cccccvevevirieeiesieese e F-29
VL PUBIIC PArtICIPALION ...ttt sttt b et et e st e s sne e b F-31

Tables

Table F-1. Facility INTOrMatioN.........ccoiieiiiie sttt eeneenrs F-2
Table F-2. Existing Effluent Limitations and Monitoring Data ...........cccocceveriiiieiinie e F-5
Table F-3. BENETICIAI USES.... ..ottt bbb F-7
Table F-4. Secondary Treatment REQUITEMENTS ........cccuoiiiiiiieiinie e F-12
Table F-5. Site-SPeCifiC TranSIALOrS ........ccveviiieeeiecie sttt sre e sneenneas F-15
Table F-6. Priority Pollutant Reasonable Potential Analysis...........ccceiiiiiiieniniiniee e F-16
Table F-7. WQBEL CalCUIAtIONS.......c.cciiiiiieiiii ittt snae et e snaeesbeesnneenreen F-25
Table F-8. Monitoring ReqUIremMents SUMMAIY ..........ccoiiiiiiieieniesee et ste e sneenneas F-30

Attachment F — Fact Sheet F-1



Oro Loma and Castro Valley Sanitary District
Intermittent Wet Weather Discharge

ATTACHMENT F-FACT SHEET

Order No. R2-2018-0010
NPDES No. CA0037559

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order. As described in section 11.B of the Order, the Regional Water Board
incorporates this Fact Sheet as findings supporting the issuance of the Order.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility:

Table F-1. Facility Information

WDID 2 019032001
CIWQS Place ID 246217
CIWQS Party ID 32789

Discharger

Oro Loma Sanitary District
Castro Valley Sanitary District

Facility Name

Oro Loma and Castro Valley Sanitary Districts Water Pollution
Control Plant - Intermittent Wet Weather Discharge

Facility Address

2600 Grant Avenue
San Lorenzo, CA 94580
Alameda County

Facility Contact, Title, Phone

Jason Warner, General Manager, (510) 276-4700

Authorized Person to Sign and Submit Reports

Jason Warner

Mailing Address

Same as facility address

Billing Address

Same as mailing address

Facility Type

Publicly-Owned Treatment Works (POTW)

Major or Minor Facility Minor
Threat to Water Quality 2
Complexity B

Pretreatment Program

Yes (under NPDES Permit No. CA0037869)

Mercury and PCBs Requirements

NPDES Permit No. CA0038849

Nutrient Requirements

NPDES Permit No. CA0038873

Maintenance Exercise Discharge Permitted Flow

10 million gallons per discharge

EBDA Pipeline Contractual Capacity

30.0 million gallons per day (MGD)

Facility Design Flow

20.0 MGD - average daily dry weather design flow

Expected Intermittent Maximum Discharge Rate

42.0 MGD to Lower San Francisco Bay

Watersheds

San Lorenzo Creek

Receiving Waters

Lower San Francisco Bay

Receiving Water Type

Marine

A. The Oro Loma Sanitary District and the Castro Valley Sanitary District (collectively, the
Discharger) jointly own the Water Pollution Control Plant. The Oro Loma Sanitary District operates
the plant. The Oro Loma Sanitary District and the Castro Valley Sanitary District individually own
and operate their own wastewater collection systems. The plant and the Oro Loma and Castro
Valley Sanitary Districts’ respective wastewater collection systems (collectively, the Facility)
provide advanced-secondary treatment of the wastewater collected from the plant’s service area.
During wet weather, the plant will discharge treated effluent from a shallow-water outfall to Lower
San Francisco Bay. The discharge location is indicated in Table 2 of this Order and shown in

Attachment B.

Attachment F — Fact Sheet

F-2




Oro Loma and Castro Valley Sanitary District Order No. R2-2018-0010
Intermittent Wet Weather Discharge NPDES No. CA0037559

For purposes of this Order, references to the “discharger” or “permittee” in applicable federal and
State laws, regulations, plans, and policies are held to be equivalent to references to the Discharger
herein.

B. During the dry season, the Discharger will provide advanced-secondary treatment and discharge
effluent through the East Bay Dischargers Authority (EBDA) deepwater outfall. The Discharger
has a contract with EBDA that specifies the terms and conditions of its discharge through the EBDA
system. EBDA operates under a Joint Exercise of Powers Agreement among the City of Hayward,
the City of San Leandro, the Union Sanitary District, the Oro Loma Sanitary District, and the Castro
Valley Sanitary District. EBDA transports treated wastewater from its member agencies, including
the Discharger, to the EBDA dechlorination station near the San Leandro Marina before discharging
it via a deepwater outfall to Lower San Francisco Bay. The discharge through the deepwater outfall
is regulated under NPDES Permit No. CA0037869. The Discharger’s wet weather discharge is the
subject of this Order (NPDES Permit No. CA0037559). Regulations at 40 C.F.R. section 122.46
limit the duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3
of this Order limits the effective period for the discharge authorization. Pursuant to California Code
of Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are
automatically continued pending reissuance of the permit if the Discharger complies with all federal
NPDES regulation requirements for continuation of expired permits.

The Discharger filed a Report of Waste Discharge and submitted an application for issuance of its
Waste Discharge Requirements (WDRs) and NPDES permit on June 14, 2017.

Il. FACILITY DESCRIPTION
A. Wastewater Collection and Treatment

1. Location and Service Area. The Facility is located at 2600 Grant Avenue in San Lorenzo. It
provides secondary treatment and disinfection of domestic and commercial wastewater from
the communities of San Lorenzo, Ashland, Cherryland, Castro Valley, and Fairview, and
portions of the cities of San Leandro and Hayward. The estimated service area population is
about 190,000. Attachment B provides maps of the area around the Facility.

Wastewater Treatment. After completion of nitrogen treatment optimization upgrades (see
Fact Sheet section 11.E), the plant will provide advanced-secondary treatment for an average
dry weather design flow of 20.0 MGD. (Between 2012 and 2017, the average daily flow to
the EBDA pipeline was 12.1 MGD.) The wastewater treatment process will consist of
screening, grit removal, primary sedimentation, activated sludge year-round nitrification and
partial denitrification, secondary clarification, and chlorine disinfection. Prior to any wet
weather or maintenance exercise discharge, or discharge associated with a continuous
discharge evaluation in accordance with Provision VI.C.4.d, the Discharger will also
dechlorinate the wastewater. Attachment C provides flow schematics.

Effluent ammonia concentrations may be higher during lower temperature winter conditions
because nitrification (conversion of ammonia to nitrate) will be mediated by specific bacteria
that are less efficient in converting ammonia to nitrate at lower temperatures. Effluent
ammonia concentrations may also be higher during peak wet weather events when the
nitrifying bacteria will be more susceptible to hydraulic washout. During such events, the
plant may not provide adequate residence time for nitrification and denitrification

Attachment F — Fact Sheet F-3



Oro Loma and Castro Valley Sanitary District Order No. R2-2018-0010
Intermittent Wet Weather Discharge NPDES No. CA0037559

(conversion of nitrate to nitrogen gas, which is released to the atmosphere). The Discharger
will use available basins to store solids containing the necessary microorganisms and reduce
the potential for washout.

2. Stormwater. The Discharger is not required to be covered under the statewide NPDES
permit for stormwater discharges associated with industrial activities (NPDES General
Permit No. CAS000001) because all stormwater flows in contact with equipment or
wastewater at the Facility are collected and directed to the plant headworks for treatment.

B. Discharge Point and Receiving Water

This Order covers intermittent discharges of secondary-treated, disinfected, and dechlorinated
municipal wastewater to the Discharger’s wet weather outfall. These discharges will occur in Lower
San Francisco Bay (Discharge Point No. 001). During the dry season, the Discharger will provide
advanced-secondary treatment and discharge effluent through the EBDA deepwater outfall.

The wet weather outfall is a shallow-water outfall without a diffuser. The discharge location is
approximately 920 feet offshore. There will be two types of discharges from the shallow-water
outfall: (1) discharges during peak wet weather events, and (2) discharges during the dry season
from maintenance exercises to ensure outfall operability. The Discharger may also submit a
proposal to discharge for up to 30 days during the dry season to evaluate the potential for using the
shallow-water outfall year-round.

The contract with EBDA and its member agencies allots 30.0 MGD of flow capacity in the EBDA
pipeline to the Discharger. If the plant effluent flow exceeds the 30.0 MGD maximum contractual
capacity and available equalization basin storage, the Discharger will discharge to the shallow-water
outfall. The Discharger will stop discharging to the shallow-water outfall when plant effluent flow
drops below approximately 30.0 MGD.

The Discharger will conduct maintenance exercise discharges to ensure that the shallow-water
outfall line is flushed of naturally-occurring sediment accumulation and that control valves and
dechlorination equipment are operational in advance of the wet season (November 1 to April 30)
when it may be necessary to discharge during peak wet weather events. The maintenance exercise
discharges may be conducted for up to ten days per year during the dry season (May 1 to October
31) and will not exceed two consecutive days of discharge or more than 10 MGD.

Wet weather discharges will be infrequent. The Discharger will minimize discharges to Lower San
Francisco Bay by using its 8.0-million-gallon (MG) Ecotone Project equalization basin to store peak
flows. When the equalization basin is full (or projected to be full given peak flows), effluent flow
above the Discharger’s contractual flow of 30.0 MGD will be discharged to the shallow-water
outfall. At the end of each storm, water stored in the equalization basin will be routed back to the
plant headworks. Wet weather discharges are only expected during peak wet weather events when
natural flows in adjacent San Lorenzo Creek and Bockman Canal are higher than the average dry
weather flow.

C. Summary of Previous Requirements and Monitoring Data

This Order is a new NPDES permit, but prior to adoption of this Order, discharges from the
Facility were regulated under NPDES Permit No. CA0037869 (EBDA Common Outfall), most

Attachment F — Fact Sheet F-4



Order No. R2-2018-0010
NPDES No. CA0037559

Oro Loma and Castro Valley Sanitary District
Intermittent Wet Weather Discharge

recently reissued on May 10, 2017. The effluent limitations and representative monitoring data
from the Discharger’s flows to the EBDA pipeline and the EBDA outfall during the previous
five years are presented below. These data, collected from March 2, 2012, to July 31, 2017,
indicate the likely quality of the discharge, with the exception of total ammonia. Total ammonia
levels are expected to be lower due to the Discharger’s implementation of year-round
nitrification and partial denitrification.

Table F-2. Existing Effluent Limitations and Monitoring Data

Monitoring Data to EBDA
Effluent Limitations Pipeline
(3/1/2012-7/31/2017)
Parameter Units S No. IOf } Hidhest
Monthly Weekly Daily amp fs '9 .Ies
Average Average Maximum No. Be_ow .Da' y
Detection Discharge
Limit
Carbonaceous Biochemical
Oxygen Demand (BOD:) mg/L 25 40 570/0 24
Total Suspended Solids . [
(TSS) mg/L 30 45 1,149/0 96
Oil and Grease @ mg/L 10 - 20 21/7 7.4
pH standard units 6.0-9.0 576/0 7.1-7.6 B
Residual Chlorine, Total [2 mg/L 0.0 maximum 5] B3]
500 MPN/100 mL
. . (monthly geometric mean)
Fecal Coliform Bacteria 2 MPN/100 mL 610/59 1,700 [
! ! 1,100 MPN/100 mL
(11-sample 90™ percentile)
Enterococci Bacteria (4 MPN/100 mL 242 MPN/ 109 mL 646/49 3,106 [
(monthly geometric mean)
Copper, Total Recoverable ug/L 53 69 66/0 9.3
Cyanide, Total ug/L 21 40 66/56 9.0
Total Ammonia, as N mg/L 91 --- 120 21/0 42.8
Acute Toxicity (4 % Survival Not less than 70% (single sample) 33/0 80 [l
Chronic Toxicity @ TU, No chronic toxicity in the discharge as 18/18 <0
discharged

Unit Abbreviations:

mg/L = milligrams per liter

Mg/l = micrograms per liter

MPN/100ml = most probable number per 100 milliliters
Footnote:

[ The Discharger did not violate the monthly or weekly average effluent limitation in this instance because the maximum reported
concentration is a daily value.

[21 Effluent limitations and data apply to and reflect the combined effluent of the Discharger and other EBDA member agencies at the EBDA